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ntertek
Total Quality. Assured.

Report No.: LEII8l05l49A Date Received : 29 I lO/ 18 Date Tested: 02/11ll8

I ntertek
The Warehouse
Brewery Lane
Leigh WN7 2RJ
U K

FLAMMABILITY TEST REPORT

Tel +44 7942 265 7O0
consumergoods.uk@ intertek.com
intertek.com

Date lssued: 02/lll18

Company Name & Address:

Contact Name:

SC VITAFOAM ROMANIA SRL
STR. I MAI, NR.34
LUDUS
JUD, MURES
ROMANIA
COD:545200

GEORGE BARBET

Sample Details
Reference No.:
Order No.:
Style No.:

Batch No.:
Quality:
Colour:
Supplier:
End Use:
Quoted Fibre Composition:
Retailer:
Sample Description:

0001.15.10.18vFR
01/15.10.2018
Combustion modified polyurethane foam, made from: polyol, TDI and flame
retardants,density 30kg/m3, hardness l48N
P225, produced 12 Oct 2018 from short blocks, randomly taken in 15 Oct 2018
cM3037
White
Vitafoam Romania SRL
N.o1 stated
Not stated ,rr-
Not stated
White goloured polyurethane foam

Test Method Pre Treatment Flammability Perf'ormance Requirernents Result

BS 5852: Part2: 1982,
Ignition source 5 (Crib 5) as

modified by Schedule I Part I
of the Furniture & Furnishings

(Fire) (Safety) Regulations
1988 (As Amended).

None

As Schedule 1 Part 1
(Ignition test for polyurethane foam in slab

or cushion form) of
The Furniture and Furnishings (fire) (safety)

Regulations 1988 (as amended).

Complies

STEVEN€q#BN
@

Ex€ellenee+4anager)

ANDREW HALLETT
(Flammability Team Leader)

€+ROtE-SP€WIR+
€k#rnalt+ity
Adminis+rater)

RESRSAMES

@

ffiReport No.: LEI18105I49A Page I of2

ITS Testing Services (UK) ttd
Registered in England No. t4O8264. Registered Office: Academy Place, 1-9 Brook Street, Brentwood, Essex, CML4 5NQ



ntertek
Toral Quality. Assured.

IilliqcSpecirEscliel
Fi l l ing Type:
Density / Hardness:
Cover Fabric:

FLAMMABILITY

Intertek
The Warehouse
BreuJery Lane
Leigi r  WN7 2Rl
U K

TEST REPORT

iel +44 1942 265 700
consumergoods.  u k@ inter tek.  com
inter tek.com

Polyurethane foam
30k/g/m3 / l48N
Standard test fabric as detailed in Schedule I l)art I ofThe Fumiture (Fire) (Safety)
Regulations 1988 (as amended).

Conditionins
Prior to Testing:

At Time of Testing:

At least 72 hours in ambient indoor conditions, thcn at least l6 hours in an atmosphere
having a temperature of20+5'C and a relative humidity of 50+20Vo
Temperature between 1.5'C & 30"C. Relative humidity between 207o & 70Va

Test Results
"The following test resuLts rekrte only to the ign.itability of the combination of upholstery composites uncler the particular

Conclusions
The sample tested meets the requirements of Schedule I Part I (Ignition test for polyurethane foam in slab or cushion
form) of The Furniture and Furnishings (fire) (safety) Regulations 1988 (as amended). PASS.

theCl ien t inso faras iscxprcss lyconta incd in thc tc rmsandc0nd i t ionsgovcrn i t tg In te r tek 'sprov is ionofserv iccs to
e i therexpressor imp l i9dwi th respec11oth is repor tsaveasprov ided |br in thosetermsandcond i t ions 'wehave4 i ! ] ]q ! !Loconduct theRev iewonad i l igen tandcare lu |bass
and we do not accept any Iiabil i ty to you for any loss arising out ofor in connection with this report, in contract. tort, by statute or otherwise. except in the event ofour
gross negligence or willful misconduct.

Report No.: LEI18l05l49A Page2of2

ITS Testing Services (UK) Ltd

Registered in England No. f4O8264. Registered Office: Academy Place, 1-9 Brook Street, Brentwood, Essex, CM14 5NQ ffi

conditions ot test: they are nol intended as a means of asses.sinp the re hazard of the materials in use."

Pass / Fail Criteria Initial test Repeat test
Progressive smou.ldering failure
Extemally detectable amounts of smoke, heat or glowing
60 min after crib ipnition No No

Escalating smouldering behaviour rendered the test unsafe
to continue and required forcible extinction

No No

Smouldering essentially consumed the test specimen
within the duration of the test No No

Flaming failure
The test specimgn continued to flame fbr more than l0
minutes after the ignition of the crib

No No

Escalating combustion behaviour rendered the test unsafe
to continue and reouired forcible extinction No No

Flaming essentially consumed the test specimen within
lhe duration of the test

No No

Final examination
Progressive smouldering was observed when the sample
rvas dismantled

No No

Comments
Time to extinction of flames after crib isnition 3 Minutes 09 Seconds 2 Minutes 37 Seconds

Time to extinction of glowing after crib ignition Due to the position ofthe crib u,ithin the
test specimen it was not possilrle to see

when slowinu ceased

Due to the position of the crib within the
test specimen il was not possible to see

when r:lowin{: ceased
Time to extinction of smoke after crib isnition Due to the amount of smoke ill the test

enclosure it was not possible to see
when smoking ceased

Due to the amount of smoke in the test
enclosure it was not possible to see

when smoking ceased
Maximum extent of damase to back (mm) Icnsth / Width 400 43 400
Maximum extent of damase to base (mm) Lensth / Width 120 t'7 .1 1 1 5 t41
The resultant mass loss exceeded 60s No (29s) No (27s

Test Result PASS PASS



INNOVATEXT TEXTILE ENGINEERING ANO TESTING INSTITUTE CO.
GYdMR0I UT S6
1103 BUDAPEST, HUNGABY

! . ,  . . ' :  , :

-1 rl i l ;, '
The company

OEKO-TEX@
C O N F I D E N C E  I N  T E X T I L E S

i : - : ; -1, . ' ,  i

l . : j , :  i
| 1'r' !
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t :
t l

SC VITAFOAM ROMA]IIIA SRt
1 Mai, nr.34
545200 Ludus, B0MANIA

is granted authorisation according to STANDARD 100 by 0EK0-TEX@ to use
the STANDARD 100 by 0EK0-TEX@ mark, based 0n our test report
2/5S4018

for the following articles:

Polyurethane foam standard (VR), high resilient (HRR), Novaflex (NFR) anrl combustion modified (GM, including flame-
retadant product accepted by tlEK0-TE[@), taw or coloured, up to the lhicltness of 20 cm.

The resulls of the inspection made accordirig to STANDARD 1 00 by 0EK0 -TEX@, Appendix 4, product class I have shown that
tre above mentioned goods meet the humdn-ecological requirements of the STANDARD 100 by 0EK0-TEX@ presently
eslablished in Appendix 4 for baby articles. .

The certified articles fuffil requirements of Annex XVll of REACH (inCl. the use of azo colourants, nickel release, etc.), the American
requirement regarding total content of lead in children's afticles (CPSIA; with the exception of accessories made from glass) and
of lhe Chinese standard GB 18401:2010 (tabelling requirements were not verified).

The holder of the certificate, who has issued a conformity declaration according to lS0 17050-1, is under an obligation to use the
STANDARD 100 by 0EK0-TEX@ mark only in conjunction with products that conform with the sample initially tested. The
conformity is verified by audits,

The certificate 25.3.0146 is valid until30.092019

Budapest, 19.1 0.201 B

4,">
fut;fr1 ,,2-
Tam6s Krain
Development Engineer

Dr, Livia Kokac Palicska
cEo 

,,*-

OEKO-TEX@
C O N F I D E N C E  l N  T E X T I t E S  n 0 o

5TA$SDARD r@o ffi
25,3,O146INNOVATEXT

Testod tor harmnrl €ub:t.T::: EIftHErJ

0EK0-TEX@ Assoc ia t i on  I  Gen fe rs t rasse  23  |  P .0 .  Box  2006  |  CH-8027  Tu r i ch
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ORGANIS MUL DE CET{TIF-ICARE

oRGANtsN4rJ' ou cuorrFrcAR' 'RODUSE (ocp) dinradrr'rr i's. "cenrrulde Metrologie Aplicata

si Certifrcare" (i'S' CMAc) adr,e1,.'idit;;"'"N'iu"'"i'i '91i' Mo 2002' mun' Chieurdu;

idr"ru fzic6:str. E. coca,28, MD 2064. ,"",i. l',ol"r;;i.i., ozz'l'i{zlg,ozztso+02.fax"022745489'

PRIN PREZE.ITULDoCUivIB\,ISEcoxnnl,ti 
FAPTtjL, cA pRoousnEIDF}.TIFICA-IT,ASTFEL: 

rFw'nrniunn** 
/ DESC RIERE,\ 

\3921Spunla din Poliuretan (burete)'

6rai"o*ociale:'NFR.'.", "cM"""' "YR."""'HRR"'"' .,r,Vr'fAFoAM"R(
Livrlrile conform co'tracturlui Nr' 81 Oi" Zilbiiig cup'oducator VI fAFOAM" Ron€nra'

s iNr coNroRN'tE c u c ERINT E'LE o B LIGATo RII s rAB lllrn IN :

GOST 19917 -93 P'  2 '2 '1 5 '

pnootcA'roR ' . '
ivrreEoevr ROMANIA" SRL' Romania 

:

SOLICITA\I

s.c. ,MLDETLLr',, s.R.L., str. $efan cei ]r4are, 28fi, api. 42. oi' Strdqenl RM'

d"porit, str. M.Manole,512' mun' Crhiqindu

CERTTFICATULES'IEELIBFRATiXNAZI CMAC, MUTT. ChqiN TT

Raport de evaluare fi*iNr. 1_96 - RE clu-r 11,02.f9,-eliberat de ocP din cadnrl I'S'

str 'E'coca'28'MD 2064;trupo'ta"C;u"x;' 1 19din28'01'19'elberatdecenntildeExperirrcntare

a nrobilei'E)cvloBILA" s,R'L,'mun.chs;tarl ;' rergoe'{]u 12' Atizsanitat'pentruprodr'sele alinrntare qi

nealimentare Nr. di' zg.r,2.1g; eliberat,oJ ig.rr*xalionara penrrlr Sanltate pubiica' rnrur' chisindu

str. Ch. Asacli- 674,'

'#.ililTi##?Tffi.*lestevarabild:":i:i1.i::T:"'^"":trgr1ryr1;k1:;r|;-.i
uniali de produs sau alfiecdmi ambalaj .""ft;1g'h!iei in 

"d;;' 
Atord Nr' 5794120'9 din l1'02'20i 9'

Dosar Nr. 16 i 0'

Nr. de inregistrare

Data emiterii 1i februarie 2019

Conclucitorul organis mului de ce fiificare

13 c019210-19
Valabil Pin6 la 1 1 februari e 2020

Codul IDNO

I 005600043452
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-BILARGO=
:--

BILARGO-PRIM SRL
MD 2023 Moldov4 or. Chiqinf;u,

str.UzineloEzl *A"

Tel:022 476261;022 476068 :Fax:022 476A71
E -mail : office@b,ila$ppgrn &d

h@1: ww-rro.bil argaprim. md

2AtIAn}n

CERTIFECATE OF SELF-EXTINGUISHING PU FOAM

DESCRIPTION
Enquiry No. TFFLF78817
Item: Foam - Ref: Fireproof Foam
Supplied by: Bilargo Prim SRL

The following test results relate only to the ignitability of the combination of materials
urder the particular conditions of test; they me
not intended as a means of assessing the full potential fire hazardof the materials in use.
F{JRNITTTRE AND FURMSHINGS (FIRE) (SAFETY) REGULATIONS 1988 -
AMENDED 1989, 1993 AND 2OIO
SCI{EDULE 1 PART I FOR POLYLIRETHANE FOAM (BASED ON BS 5852: 1982
PART 2)
Initial Inspection: Condition as nelt'. "
Conditioning: >3 days at indoor arnbient conditions and 216 hours at 20*5"C 8{,s}*Z}ya
rh. l:

Test Procedure: Test rig - as speoified in 6.1.1of BS 5852-2: lglz,foam sample and
covered with a FR polyester mateiial as
specified in paragraph 2 of Schedule I Part I of the above regulations (as amended).
Test Conditions: The test was conducted within the specified conditions of l5-30"C &20-
70% rh.
CONCLUSION
On the basis of the test carried out this polvurethane slab foam Ref: Firenroof Foam"
gQrresponds to the characteristics self exfinsuishing requirements of the test specified
it s*h*dol* I Pu"t r of th* Fu.oitur* uod Furtrirhiosr (Fir*) iSuf*tn) R*sututioor l9gg.
amended 1989. 1993 and 2010.

Reported by: Vasilii

Approved by: Alex Varman -4
Director Igor Emelianov
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WOOD TEGHNOLOGY INSTITUTE
Third Party Certifier TPC-19

CERTIFICATION CENTRE OF WOOD TNDUSTRY
PRODUCTS

Winiarska 1,60.654 Poznan, Poland
Product certification body accredited by

POLISH ACCREDITATION CENTRE
Accreditation Ns AC 098

CERTIFICATE Ng 051212016 - TPC-19
By the decree of the California Air Resources Board * Ne W-14-0'19 **, issued on the basis of

the provisions contained in Chapter $ 93120 Title 17, California Code of Regulations,

Wood Technology lnstitute in Poznan
Winiarska 1, 60-654 Poznan

eniered into an agreement Ne 222|CCWPDl2016 to acquire continuous supervision of the
wood-based panels produciion in the scopeof formaldehyde emission in the plant

PJSC,,Korostenskii  MDF plant"
11501 Ukraine, Korosten, Oktiabrskaia str. 11 b, Zhytomir region

belonging to

P.JSC ,,Korostenskii MDF plant"
01034 Ukraine, Kiev, Yaroslavov Val str. 38

and carried out an independent external audit, which covered the functioning of quality control
system, work of the product qualitl control laboratory, accuracy of the current tests of emission

or content of fitrmaldehyde.in the produced wood-based panels.

Based on the results obtained - placement test report Ne 2221FC12016, the Institute found that
the product subjected to supervision:

Fibreboards dry method of production (MDF) in thickness 12+38 mm

According to the standard

PN-EN 622-5:2010 Fibrebbards - specifications - Part 5: Requirements for dry
process boards (MDF)

Said product meets the CARB requirements for formaldehyde emission given in chapter
S 93120.2 Title 17, California Code of Regulations (Table 1) provided for chipboards, Phase 2
and subject to compliance with the provisions in force in the Contract Ne 222iCCWPDI20'16

from June 01, 2016

This certificate is valid for the entire period.of continuous supervision by the

i@r
CCWPD

Institute with a quarterly external control in the

Poznan, August 08, 2016

Using the certiflcate is possible only with the consent of the certificate holder : PJSC ,,Korostenskii t!4DF plant"
* Detailed information regarding the program of air protection by CARB can be found on the website;
http ://rvww. arb, oa. gov/toxicslcomprvood/certifi ers.htm
+* current Regulation number
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AC 098
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